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TEST SUMMARY

5.1.1 ANTENNA REQUIREMENT
RESULT: Passed

5.1.2 PEAK OUTPUT POWER
RESULT: Passed

5.1.3 20DB BANDWIDTH
RESULT: Passed

5.1.4 CONDUCTED SPURIOUS EMISSIONS MEASURED IN 100KHz BANDWIDTH
RESULT: Passed

5.1.5 SPURIOUS EMISSION
RESULT: Passed

5.1.6 FREQUENCY SEPARATION
RESULT: Passed

5.1.7 NUMBER OF HOPPING FREQUENCY
RESULT: Passed

5.1.8 TIME OF OCCUPANCY
RESULT: Passed

5.1.9 CONDUCTED EMISSIONS
RESULT: Passed

5.1.10 RADIATED EMISSION
RESULT: Passed
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1. General Remarks

1.1 Complementary Materials

All attachments are integral parts of this test report. This applies especially to the
following appendix:
Appendix 1: Test Result

2. Test Sites

2.1 Test Facilities

Shenzhen Accurate Technology Co., Ltd.

F1, Bldg. A, Changyuan New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan
District, Shenzhen 518057, P.R. China

FCC Registration No.: 752051

The tests at the test site have been conducted under the supervision of a TUV
engineer.
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2.2 List of Test and Measurement Instruments

Table 1: List of Test and Measurement Equipment

Kind of Calibrated
Equipment Manufacturer Type S/N until

Spurious emission and Radiated emission
Spectrum Analyzer Agilent E7405A MY45115511 | 2014-01-07
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Bilog Antenna Schwarzbeck VULB9163 9163-323 2014-01-07
Loop Antenna Schwarzbeck FMZB1516 1516131 2014-01-07
Horn Antenna Schwarzbeck BBHA9120D 9120D-655 2014-01-07
50 Coaxial Switch Anritsu Corp MP59B 6200506474 | 2014-01-07
Pre-Amplifier Rohde & Schwarz SOBI('#1 1835 3791 2014-01-07
Radio Test Suite
Receiver Rohde & Schwarz ESPI 100396/003 | 2014-01-07
Conducted Emission
Test Receiver Rohde & Schwarz ESCS30 100307 2014-01-07
Artificial Mains| s chwarzbeck NLSK8126 8126431 2014-01-07
Network
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2.3 Traceability

All measurement equipment calibrations are traceable to NIM (National Institute of Metrology)
or where calibration is performed in other countries, to equivalent nationally recognized
standards organizations.

2.4 Calibration

Equipment requiring calibration is calibrated periodically by the manufacturer or according to
manufacturer’s specifications. Additionally all equipment is verified for proper performance on
a regular basics using in house standards or comparisons.

2.5 Measurement Uncertainty

The estimated combined standard uncertainty for radiated emissions and conducted
emissions measurements are +3dB.

2.6 Location of Original Data

The original copies of all test data taken during actual testing were attached at Appendix1 of
this report and delivered to the applicant. A copy has been retained in the TUV Rheinland
(Shenzhen) file for certification follow-up purposes.

2.7 Status of Facility Used for Testing

The Shenzhen Accurate Technology Co., Ltd. test facility located at F1, Bldg. A, Changyuan
New Meterial Port, Keyuan Rd., Science & Industry Park Nanshan District, Shenzhen 518057,
P.R. China is listed on the US Federal Communications Commission list of facilities approved
to perform measurements.
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3. General Product Information

3.1 Product Function and Intended Use

The EUT is a protable Bluetooth speaker.
For details refer to the User Manual and Circuit Diagram.

3.2 Ratings and System Details

Table 2: Rating of EUT

Kind of Equipment:

Portable Bluetooth Mini-Speaker

Type Designation:

SP-1056

FCC ID

N5MSP1056

Table 3: Technical Specification of EUT

Technical Specification

Value

Operating Frequency band

2402 — 2480 MHz

Channel separation

1MHz

Extreme Temperature Range

-20°C to +55°C

Operation Voltage

DC3.7V via lithium Battery

Modulation GFSK, /4 DQPSK, 8DPSK

Antenna Type Internal Antenna, Non-User Replaceable
Antenna Gain 0dBi

RF Output Power 0.00093W (-0.32dBm)
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Table 4: Frequency hopping information

Technical Specification Description

Hereby we declare that the maximum frequency of this
device is: 2402-2480MHz. This is according the
Bluetooth Core Specification V2.1+EDR for devices
which will be operated in the USA. This was checked
during the Bluetooth Qualification tests (Test Case:
TRM/CA/04-E).

Example of a 79 hopping sequence in data mode:

Hopping Range

33,04,21,44,23,42,53,46,55,48,40,59,72,29,76,31,08,73,
07,75,09,45,60,39,58,13,47,11,77,52,35,50,65,54,67,56,
69,62,71,64, 7,25,27,66,57,70,74,61,78,63,10,41,05,43,
15,44,64,68,02,70,06,01,51,03,55,05,03,66,53,49,36,47,
The input bandwidth of the receiver is TMHz. In every
connection one Bluetooth device is the master and the
other one is the slave. The master determines the
hopping sequence. The slave follows this sequence.
Both devices shift between RX and TX time slot
according to the clock of the master.

Hopping Sequence

Additionally the type of connection is set up at the
beginning of the connection. The master adapts its
hopping frequency and its TX/RX timing according to the
packet type of the connection. Also the slave of the
connection will use these settings.

Receiver input bandwidth

Repeating of a packer has no influence on the hopping
sequence. The hopping sequence generated by the
master of the connection will be followed in any case.

That means a repeated packet will not be send on the
same frequency, it is send on the next frequency of the
hopping sequence.

3.3 Independent Operation Modes

The basic operation modes are:
A. BT Transmitting

1. Low channel

2. Middle channel

3. High channel

BT Receiving

AUX IN

Charging

Off

moow




A TUVRheinland”

Produkte

Products
Prifbericht - Nr.: 17032137 001 Seite 9 von 37
Test Report No. Page 9 of 37

3.4 Noise Generating and Noise Suppressing Parts

Refer to the Circuit Diagram.

3.5 Submitted Documents

- Bill of Material - Circuit Diagram
- PCB Layout - Instruction Manual
- Photo Document - Rating Label

- Technical Description




Produkte
Products

A TUVRheinland”

Priufbericht - Nr.:

Test Report No.

17032137 001

Seite 10 von 37
Page 10 of 37

4. Test Set-up and Operation Modes

4.1 Principle of Configuration Selection

The equipment under test (EUT) was configured to measure its maximum power level. The

test modes were adapted accordingly in reference to the instructions for use.

4.2 Test Operation and Test Software

Test operation refers to test setup in chapter 5. All testing were performed according
to the procedures in ANSI C63.4: 2003.

4.3 Special Accessories and Auxiliary Equipment

The EUT was tested with following accessories

Description Manufacturer Type S/N
Notebook Lenovo 4290-RT8 R9-FW93G
Printer HP HP laseriet 1015 CNFGO030424
iPhone Apple MD235ZP/A C8PJLWZNDTCO
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4.4 Countermeasures to achieve EMC Compliance

Below ferrite core was added to line in cable to achieve compliance:

Item Description Model No. Manufacturer Rating

Ferrite Core F2 RH MIN CI T9.5x19.5x5(mm)
ELECTRONIC
S CO., LTD.
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4.5 Test Setup Diagram

Diagram of Measurement Configuration for Radiation Test

Ant. Tower

EUT& 3m
Support Unjts

ﬂﬂl:n;y

k8

Turn Table

Ground Plane

Test Receiver

7
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Diagram of Measurement Equipment Configuration for Mains Conduction Measurement

EUT &
Support stand

LISN

80cI

|
Ground plane

Testreceive _Flm’
L,

GI:IGE-.

Diagram of Measurement Equipment Configuration for Conducted Transmitter
Measurement

RF Cable
Test
Receiver EUT
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5. Test Results

5.1 Transmitter Requirement & Test Suites

5.1.1 Antenna Requirement

RESULT: Passed
Test date : 2013-03-23

Test standard : FCC Part 15.247(b)(4) and Part 15.203

Limit : the use of antennas with directional gains that do

not exceed 6 dBi

According to the manufacturer declared, the EUT has an internal antenna, the directional gain
of antenna is 0dBi, and the antenna connector is designed with permanent attachment and no
consideration of replacement. Therefore the EUT is considered sufficient to comply with the
provision.

Refer to EUT photo for details.
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RESULT:

5.1.2 Peak Output Power

Test date

Test standard
Basic standard
Limit

Kind of test site

Test setup

Test Channel

2013-03-23

FCC Part 15.247(b)(1)
ANSI C63.4: 2003
0.125 Watt

Shielded room

Low/ Middle/ High

Operation Mode
Ambient temperature

Relative humidity

Atmospheric pressure

A

25C
55%

101 kPa

Table 5: Test result of Peak Output Power, GFSK modulation

Passed

Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -1.30 0.00074 0.125
Middle Channel 2441 -0.78 0.00083 0.125
High Channel 2480 -0.48 0.00089 0.125
Remark: RBW is 1MHz
Table 6: Test result of Peak Output Power, 8DPSK modulation
Channel Peak Output Power Limit
Channel Frequency
(MHz) (dBm) (W) (W)
Low Channel 2402 -1.14 0.00077 0.125
Middle Channel 2441 -0.56 0.00088 0.125
High Channel 2480 -0.32 0.00093 0.125
Remark: RBW is 3MHz
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5.1.3 20dB Bandwidth

RESULT:

Date of testing
Test standard
Basic standard
Kind of test site

Test setup

Test Channel
Operation Mode

Ambient temperature

Relative humidity

Atmospheric pressure

2013-03-23

FCC Part 15.247(a)(1)
ANSI C63.4: 2003

Shielded room

Low/ Middle/ High

A

25C
55%

101 kPa

Table 7: Test result of 20dB Bandwidth, GFSK modulation

Passed

Channel ZOdB Limit
Channel Frequency Bandwidth (MHz2) Result
(MHz) (kHz)
Low Channel 2402 936 / Pass
Mid Channel 2441 936 / Pass
High Channel 2480 936 / Pass
Table 8: Test result of 20dB Bandwidth, 8DPSK modulation
Channel 20d|3 Limit
Channel Frequency Bandwidth (MHz) Result
(MHz) (kHz)
Low Channel 2402 1266 / Pass
Mid Channel 2441 1258 / Pass
High Channel 2480 1266 / Pass
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5.1.4 Conducted spurious emissions measured in 100kHz
Bandwidth

RESULT: Passed
Date of testing : 2013-03-23

Test standard : FCC part 15.247(d)

Basic standard : ANSI C63.4: 2003

Limit : 20dB (below that in the 100kHz bandwidth within

the band that contains the highest level of the
desired power);

In addition, radiated emissions which fall in the
restricted bands, must also comply with the radiated
emission limits specified in 15.209(a)

Kind of test site : Shield room
Test setup

Test Channel : Low/ High
Operation mode : A

Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa

All emissions are more than 20dB below fundamental, details refer to following test plot, and
compliance is achived as well.
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, GFSK
modulation
Low Channel, below 1GHz

- Agilent  09:05:18 Mar 24, 2013 R T

Mkr1 519.9 MHz
#Atten 20 dB -55.59 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 (1) Freq 519.9 MHz -556.59 dBm

Low Channel, above 1GHz
- Agilent  09:03:48 Mar 24, 2013 R T

Mkr1 2.395 GHz
#Atten 20 dB -1.796 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
2.395 GHz -1.796 dBm

2.948 GHz -54.18 dBm

4.800 GHz -48.69 dBm

16.968 GHz -55.16 dBm
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Low Channel, Band Edge

@ RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 10 ms 2 2 2 1z
10
B 3
=
==z | .,

|-—20

l--a0

F-80

-90

Start 2.31 GHz 9.3 MHz/

Date: 23.MAR.2013 18:03:15

Middle Channel, below 1GHz

- Agilent  09:06:26 Mar 24, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace Type X Axis
1 (1) Freq 511.1 MHz

Stop 2.403 GHz

Mkr1 511.1 MHz
-56.11 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-56.11 dBm
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Middle Channel, above 1GHz
= Agilent  09:11:37 Mar 24, 2013

#Atten 20 dB

#VBW 300 kHz

X Axis
2.443 GHz
2.948 GHz
4.872 GHz

21.898 GHz

High Channel, below 1GHz
i Agilent  09:15:27 Mar 24, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz
X Axis

Marker Trace Type
1 (1) Freq 304.1 MHz

Mkr1 2.443 GHz
-1.585 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude

-1.585 dBm
-53.99 dBm
-49.09 dBm

-55.4 dBm

Mkr1 304.1 MHz
-54.8 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-54.8 dBm
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High Channel, above 1GHz

i Agilent  09:13:57 Mar 24, 2013

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz

Marker Trace X Axis
2.491 GHz
2.972 GHz
4.968 GHz
24.182 GHz

® RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 2.5 ms

#VBW 300 kHz

Mkr1 2.491 GHz
-1.6 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude
-1.6 dBm
-54.41 dBm
-49.49 dBm
-54.99 dBm

Start 2.479 GHz 2.1 MHz/

Date: 23.MAR.2013 18:09:09

Stop 2.5 GHz
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Test Plot of 100kHz Bandwidth of Frequency Band Edge, 8DPSK
modulation
Low Channel, below 1GHz

%::’*:Agilen{ 09:16:59 Mar 24, 2013 R T

Mkr1 365.3 MHz
#Atten 20 dB -55.56 dBm

Start 30 MHz Stop 1 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace Type X Axis Amplitude
1 Q) Freq 365.3 MHz -55.56 dBm

Low Channel, above 1GHz
- Agilent  09:20:36 Mar 24, 2013 R T

Mkr1 2.395 GHz
#Atten 20 dB -3.617 dBm

Start 1 GHz Stop 25 GHz
#Res BW 100 kHz #VBW 300 kHz #Sweep 2.5 s (999 pts)

Marker Trace X Axis Amplitude
2.395 GHz -3.617 dBm
2.972 GHz -53.88 dBm
4.800 GHz -50.57 dBm
6.820 GHz -55.52 dBm
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Low Channel, Band Edge

@ RBW 100 kHz
VBW 300 kHz

Ref 10 dBm Att 40 dB SWT 10 ms
10
44 B
o )
=
F-10 > 28

|--20

l--a0

F-80

-90

Center 2.3565 GHz 9.3 MHz/

Date: 23.MAR.2013 18:04:25

Middle Channel, below 1GHz

i Agilent  09:25:14 Mar 24, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz #VBW 300 kHz

Marker Trace Type X Axis
1 (1) Freq 275.9 MHz

Span 93 MHz

Mkr1 275.9 MHz
-56.47 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-56.47 dBm
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Middle Channel, above 1GHz

= Agilent

09:24:05 Mar 24, 2013

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz
Marker Trace

#VBW 300 kHz

X Axis
2.443 GHz
2.972 GHz
4.872 GHz

13.265 GHz

High Channel, below 1GHz

¢ Agilent  09:26:31 Mar 24, 2013

#Atten 20 dB

Start 30 MHz
#Res BW 100 kHz

Marker Trace Type
1 (1)

#VBW 300 kHz

X Axis
Freq 724.9 MHz

Mkr1 2.443 GHz
-3.252 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)
Amplitude

-3.252 dBm

-54.2 dBm

-52.78 dBm
-54.65 dBm

Mkr1 724.9 MHz
-55.98 dBm

Stop 1 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-55.98 dBm
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High Channel, above 1GHz

=i Agilent  09:38:00 Mar 24, 2013

#Atten 20 dB

Start 1 GHz
#Res BW 100 kHz
Marker Trace X Axis
2.491 GHz
2.948 GHz
4.968 GHz
12.375 GHz

Ref 10 dBm Att 40 dB

#VBW 300 kHz

@ RBW 100 kHz
VBW 300 kHz

SWT 2.5 ms

Mkr1 2.491 GHz
-3.077 dBm

Stop 25 GHz
#Sweep 2.5 s (999 pts)

Amplitude
-3.077 dBm
-53.82 dBm
-53.69 dBm
-54.77 dBm

-90

Start 2.479 GHz 2.1 MHz/

Date: 23.MAR.2013 18:07:12

Stop 2.5 GHz
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5.1.5 Spurious Emission
RESULT: Passed
Date of testing : 2013-03-16 to 2013-03-22
Test standard : FCC part 15.247(d)
FCC Part 15.205
Basic standard : ANSI C63.4: 2003
Limits : Refer to 15.209(a) of FCC part 15.247(d)
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Test Channel : Low/ Middle/ High
Operation mode : AC
Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa
Remark:

During the pretest the EUT was rotated through three orthogonal axes to determine the
attitude that maximizes the emissions. After that the EUT was manually handled to find the
orientation that has the maximum emission, which is the orientation shown in the test setup
photos.

Testing was carried out within frequency range 9kHz to the tenth harmonics.

For details refer to Appendix 1.
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5.1.6 Frequency Separation
RESULT: Passed
Date of testing : 2013-03-23
Test standard : FCC part 15.247(a)(1)
Basic standard : ANSI C63.4: 2003
Limit : > 25kHz or 2/3 of 20dB bandwidth, whichever is
greater
Test setup
Test Channel : Low/ Middle/ High
Operation Mode : A
Ambient temperature : 25C
Relative humidity : 55%
Atmospheric pressure : 101 kPa
Table 9: Test result of Frequency Separation
Measured
Channel .
Channel Frequency Channgl Limit Result
Separation (kHz)
(MHz) (MHz)
Low Channel 2402 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2403 20dB bandwidth
Mid Channel 2441 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2442 20dB bandwidth
High Channel 2480 1 > 25kHz or 2/3 of Pass
Adjacency Channel 2479 20dB bandwidth
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5.1.7 Number of hopping frequency
RESULT: Passed
Date of testing 2013-03-23
Test standard FCC part 15.247(a)(1)(iii)
Basic standard ANSI C63.4: 2003
Limits > 15 non-overlapping channels
Kind of test site Shield room
Test setup
Test Channel Low/ Middle/ High
Operation Mode A
Ambient temperature 25C
Relative humidity 55%
Atmospheric pressure 101 kPa
Table 10: Test result of Number of hopping frequency
Measured Quantity of -
Frequency Range Hopping Channel Limit Result
2400 to 2483.5 MHz 79 215 Pass
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5.1.8 Time of Occupancy

RESULT: Passed
Date of testing : 2013-03-23

Test standard : FCC part 15.247(a)(1)(iii)
Basic standard : ANSI C63.4: 2003

Limits : 0.4s

Kind of test site : Shield room

Test setup

Test Channel : Low/ Middle/ High
Operation Mode : A

Ambient temperature : 25C

Relative humidity : 55%

Atmospheric pressure : 101 kPa

Table 11: Test result of Time of Occupancy, GFSK modulation

. Measured -
Channel Data Mode Pulse width Dwell time Limit Result
(ms) (s) (s)
DH1 0.43 0.14 0.4 Pass
Low Channel DH3 1.70 0.27 0.4 Pass
DH5 2.97 0.32 0.4 Pass
DH1 0.43 0.14 0.4 Pass
Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 2.97 0.32 0.4 Pass
DH1 0.43 0.14 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 2.97 0.32 0.4 Pass
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Table 12: Test result of Time of Occupancy, 8DPSK modulation

. M r -
Channel Data Mode Pulse width Dﬁ:ﬁ?irﬁi Limit Result
(ms) ) (s)
DH1 0.43 0.14 0.4 Pass
Low Channel DH3 1.72 0.28 0.4 Pass
DH5 2.97 0.32 0.4 Pass
DH1 0.44 0.14 0.4 Pass
Mid Channel DH3 1.72 0.28 0.4 Pass
DH5 2.97 0.32 0.4 Pass
DH1 0.44 0.14 0.4 Pass
High Channel DH3 1.72 0.28 0.4 Pass
DH5 3.00 0.32 0.4 Pass
Note:

Dwell time = Pulse width x (Hopping rate / Number of channels) x Period
Period = 0.4 (seconds/ channel) x 79 (channel) = 31.6 seconds
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5.1.9 Conducted emissions

RESULT: Passed
Date of testing : 2013-03-18

Test standard : FCC Part 15.207(a)

Basic standard : ANSI C63.4: 2003

Frequency range : 0.15 - 30MHz

Limits : FCC Part 15.207(a)

Kind of test site : Shield room

Test setup

Input Voltage : AC 120V, 60Hz via AC input of Notebook
Operation Mode : D

Earthing : Not connected

Ambient temperature : 25T

Relative humidity : 55%

Atmospheric pressure : 101 kPa

For details refer to Appendix 1.
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5.1.10 Radiated Emission
RESULT: Passed
Date of testing : 2013-03-26
Test standard : FCC Part 15 Per Section 15.209(a)
Frequency range : 30 - 6000MHz
Classification : Class B
Test procedure : ANSI C63.4: 2003
Kind of test site : 3m Semi-Anechoic Chamber
Test setup
Input Voltage : DC 3.7V
Operation mode : C,D
Earthing : Not connected
Ambient temperature : Refer to Appendix 1
Relative humidity : Refer to Appendix 1
Atmospheric pressure : Refer to Appendix 1

Test data refer to Appendix 1.
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6. Photographs of the Test Set-Up

Photograph 1: Set-up for Spurious Emissions (9kHz-30MHz)

Photograph 2: Set-up for Spurious Emissions (30MHz-1GHz)
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Photograph 3: Set-up for Spurious Emissions (1GHz-18GHz)

Photograph 4: Set-up for Spurious Emissions (18GHz-26GHz)




A TUVRheinland®

Produkte

Products
Prifbericht - Nr.: 17032137 001 Seite 35 von 37
Test Report No. Page 35 of 37

Photograph 6: Set-up for Radiated Emissions, below 1GHz
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Photograph 7: Set-up for Radiated Emissions, above 1GHz

NN ADNNNI PP i
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List of Figures

Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),
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Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz), GFSK
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Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz), GFSK
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),
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Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

LTS Q1Y (oo 01 =11 T o PP PPPPPPRN 10
Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHz),
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Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz), GFSK
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GHz),
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity (LGHz — 18GHz),
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz), GFSK
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Figure 19: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal polarity (1GHz —-18GHz),
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Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal polarity (9kHz — 30MHz),
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Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity (9kHz — 30MHz),
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal polarity (30MHz — 1GHz),
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Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity (30MHz — 1GHz),

o] oY (1Y, o T U] =1 o o SRS 27
Figure 29: Test figure of spurious emissions, mode A.1, Horizontal polarity (1GHz —18GHz),

o] oY (1Y, o T U] =Y o o PSR 28
Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity (1GHz — 18GHz),

o] ST (1Y, o T U] =1 o o USSP 29
Figure 31: Test figure of spurious emissions, mode A.1, Horizontal polarity (18GHz —25GHz),

o] ST (1Y, o T U] =1 o o USSP 30
Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity (18GHz — 25GHz),

o] ST (1Y, o T U] =1 o o USSP 31
Figure 33: Test figure of spurious emissions, mode A.2, Horizontal polarity (9kHz — 30MHZz),

ST T (1Y, o T U] =1 o o U 32
Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity (9kHz — 30MHz),

o701 (1Y, o T U] = T o U 32
Figure 35: Test figure of spurious emissions, mode A.2, Horizontal polarity (30MHz — 1GHz),

ST (1Y, o T U] =1 o o SR 33
Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity (30MHz — 1GMHz),

ST T (1Y, o T U] =1 o o U 34
Figure 37: Test figure of spurious emissions, mode A.2, Horizontal polarity (1GHz — 18GHz),

ST Sy Q1Y oo (1] =11 o o PP PPPPPPRINt 35
Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity (1GHz — 18GHz),

ST ] Q1Y o To (1] =11 o o PP PPPPRPRINt 36
Figure 39: Test figure of spurious emissions, mode A.2, Horizontal polarity (18GHz — 25GHz),

ST Sy Q1Y o To (1] =11 o o PP PPRPPPRINt 37
Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity (18GHz — 25GHz),

ST ] Q1Y oo (1] =11 T o PP PPPPPPRINt 38
Figure 41: Test figure of spurious emissions, mode A.3, Horizontal polarity (9kHz — 30MHz),

ST ] Q1Y oo (1] =11 T o PO PPPPPPPRNt 39
Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity (9kHz — 30MHz),

ST e S] Q1Y oo (1] =11 T o PP PPPPPPRINt 39
Figure 43: Test figure of spurious emissions, mode A.3, Horizontal polarity (30MHz — 1GHz),

ST ] Q1Y oo (1] =11 T o PP PPPPPPRINt 40
Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity (30MHz — 1GHz),

ST =] Q1Y oo (1] =11 T o PP PPPPPPPRINt 41
Figure 45: Test figure of spurious emissions, mode A.3, Horizontal polarity (LGHz —18GHz),

ST =S (1Y oo (1] =11 T o PP PPPPPPRINt 42
Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity (1GHz — 18GHz),

ST =] Q1Y oo (1] =11 T o PP PPPPPPRPNt 43
Figure 47: Test figure of spurious emissions, mode A.3, Horizontal polarity (18GHz —25GHz),

ST =S S\ oo (1] =1 T o PP PPPPPPRINt 44
Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity (18GHz — 25GHz),

ST S (G 1Y oo (1] =1 T o PSP PPPPPPRPNt 45
Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPPPN 46
Figure 50: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), GFSK

1Y ToTe 0] =1 1o o H PP 46
Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

LTS Q1Y oo 01 1T o PSP PPPPPPRNt 47
Figure 52: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), GFSK

1Y ol 011 1 To] o H PP 48
Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

LTS Q1Y oo 01 = 1T o PP PPPPPPRN 49
Figure 54: Test figure of spurious emissions, mode B, Vertical polarity (1GHz — 18GHz), GFSK

1Y/ T o [N] =11 o] o RO PSPPI 50

Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),
€11 (1Y (oo B =11 o] o BT T P PP PP PP PPPPPPPPPPPPPPPPPN 51
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz), GFSK

1Y/ F Yo L] =11 o o PP 52
Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity (9kHz — 30MHz),

o] oY (1Y, o T U] =1 o o SRS 53
Figure 58: Test figure of spurious emissions, mode B, Vertical polarity (9kHz — 30MHz), 8DPSK

1Y/ F Yo L] =11 o o PP 53
Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity (30MHz — 1GHz),

o] ST (1Y, o T U] =1 o o USSP 54
Figure 60: Test figure of spurious emissions, mode B, Vertical polarity (30MHz — 1GHz), 8DPSK

1Y/ F Yo L] =1 o o PP 55
Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity (1GHz —18GHz),

o] ST (1Y, o T U] =1 o o USSP 56
Figure 62: Test figure of spurious emissions, mode B, Vertical polarity (LGHz — 18GHz), 8DPSK

1Y/ To L1 ] = 1 o o 57
Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity (18GHz —25GHz),

ST (1Y, o T U] =1 o o 58
Figure 64: Test figure of spurious emissions, mode B, Vertical polarity (18GHz — 25GHz),

ST (1Y, o T U] =1 o o SR 59
Figure 65: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, GFSK

1Y/ To L1 ] = 1 o o 60
Figure 66: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, GFSK

IMOAUIBLION ... 61
Figure 67: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, GFSK

IMOAUIBLION ... 62
Figure 68: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, GFSK

IMOAUIBLION ... 63
Figure 69: Test figure of Radiated emissions in restricted bands, Mode A.1, Horizontal, 8DPSK

1Y ToTe 0] =1 1 To] o H PP 64
Figure 70: Test figure of Radiated emissions in restricted bands, Mode A.1, Vertical, 8DP SK

1Y ToTe 0] =1 1 To] o H PP 65
Figure 71: Test figure of Radiated emissions in restricted bands, Mode A.3, Horizontal, 8DPSK

1Y ToTe 0] =1 1 To] o H PP 66
Figure 72: Test figure of Radiated emissions in restricted bands, Mode A.3, Vertical, 8DPSK

1Y ToTe 01 =1 1 To] o H PP 67
Figure 73: Test figure of Conducted emissions, Mode C, liN€ [iVe...........ccoovvviiiiiiii i 68
Figure 74: Test figure of Conducted emissions, Mode C, line neutral .............cccooeeeiiiiiiiiiii e, 69
Figure 75: Test figure of Radiated emissions, Mode C, Below 1GHz, Horizontal ..................ccoovviininnnnn.n. 70
Figure 76: Test figure of Radiated emissions, Mode C, Below 1GHz, Vertical ..........cccccceeeeeeeeiiviiiiiinnnnn. 71
Figure 77: Test figure of Radiated emissions, Mode C, Above 1GHz, Horizontal.............cccoooevvvviiiinnnnn.n. 72
Figure 78: Test figure of Radiated emissions, Mode C, Above 1GHz, Vertical ...........cccccceeeeeeeiiiiiiiinnnnn, 73
Figure 79: Test figure of Radiated emissions, Mode D, Below 1GHz, Horizontal ..................ccoovvvivinnnnn.n. 74
Figure 80: Test figure of Radiated emissions, Mode D, Below 1GHz, Vertical .............cccccoeveiiinin, 75
Figure 81: Test figure of Radiated emissions, Mode D, Above 1GHz, Horizontal ..............ccccoooeeiii, 76

Figure 82: Test figure of Radiated emissions, Mode D, Above 1GHz, Vertical .............ccccoevviiinin, 77
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Figure 1: Test figure of spurious emissions, mode A.1, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 2: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Figure 3: Test figure of spurious emissions, mode A.1, Horizontal polarity
(30MHz - 1GHz), GFSK Modulation

n - & ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1480 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/03/21/
Temp.( CYHum.(%) 25 C/55% Time: 19/04/16
EUT: Bluetooth Speaker ‘ Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: BDR

70.0 dBu¥/m

imitl:

60

50

40

1 S SO S

20

i
20 E S R :
30.000 40 50 60 70 80 300 ADD 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  (Margin Height | Degree
No- | MHz) | (dBuvim)| (dB) |(dBuv/m) |(dBuvim)| (dB) | | (cm) | (egy | Reme
7 7559930 4871 | -10.72 | 37.99 | 46.00 | -8.01| QP
2 387.2565| 4546 | 725 | 3821 | 4600 | 7.79| QP

Page: 1 http:/fwww. atc-lab. com
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Figure 4: Test figure of spurious emissions, mode A.1, Vertical polarity

(30MHz - 1GHz), GFSK Modulation

- & ACCURATE TECHNOLOGY CO., L.TD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-265032980
Fax;+86-0755-26503396

Model:  SP-1056
Manufacturer: Accesspro

Mode: TX 2402MHz Distance:

Job No.: PYH #1479 Polarization: ' Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 13/03/21/

Temp.( CYHum.(%) 25 C/55% Time: 18/55/37

EUT: Bluetooth Speaker } Engineer Signature: PEI
3m

50

Note: BDR
700  dBu/m
: : Timit1 =
80

40

20

10

00 P

30.000 40 50 60 7"] éﬂ ook ’ ::l[l[l Iil]ﬂ !';Uﬂ l;l]ﬂ %ﬂl] y 1l]|5|0.l] KHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim) | (dB) | (dBuvim) |(@Buvim)| (@B) |PCCU | cm) | (egy | Remerk
1 3901400| 34.88 | -7.22 | 27.66 | 4600 |-18.34| QP

Page: 1

http: /fwww.atc-lab.com
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Figure 5: Test figure of spurious emissions, mode A.1, Horizontal polarity
(1GHz -18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c ' F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1227 ) Polarization:  Horizontal
Standard: FCC Class B 3M Radiated . Power Source: DG 3.7V
Testitem: Radiation Test Date: 2013/03/16 .
Temp.( CYHum.(%) 25 C/55% Time: 12:10:11
EUT: Bluetooth Speaker - Engineer Signature: PEI
Mode: TX 2402MHz Distance; 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: BDR

110.0  dBu¥/m

3 itz —i

20.0 H i i i .
1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz

1 i H i

No. (';;i&) (;R;isllr:r?) F(;dfCBt)o ' (dgﬁ/u/lrtn) (dé:?\}lltm) '\ﬁag)ln petetor |\ | Toeg) | Remrk
1 2402.000| 9582 | -7.45 | 88.37 7 T 1 peak
2 4803.957] 4866 | 030 | 4836 | 7400 |2564| peak
3 4803.957| 4387 | -0.30 | 4357 | 5400 |-1043| AVG

Page: 1 http: //www.atc-lab.com
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Figure 6: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.. PYH #1226 Polarization:  Vertical

Standard: FCC Class B 3M Radiated i Power Source: DC 3.7V

Test item: Radiation Test Date: 2013/0316

Temp.( CYHum.(%) 25 C/55% Time: 11:59:36

"EUT: Bluetooth Speaker Engineer Signature: PEI

Mode: TX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

‘ Note:  BDR

110.0 dBu¥/m

108

90

80

70

60

e o TSN i'f ~~~~~~~

20.0 : : : : LIS T

1000.000 2000 3000 5000 6000 700D 80009000 18D00.0 MHz
Freq. Reading Factor Resuit Limit  |Margin Height | Degree

No- | (MHz) | (@Buvim) | (dB) | (dBuvim) |(@Buvim)| (@B) | P%C | @m | (eg) | REmk
1 2402.000| 98.27 -7.45 90.82 / 1/ peak
2 4804.003| 52.09 -0.30 51.79 74.00 |-22.21| peak
3 4804.003| 47.60 -0.30 47,30 54.00 6,70 | AVG

Page: 1 . hitp://www. atc-lab.com
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Figure 7: Test figure of spurious emissions, mode A.1, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

i 1. . & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax: +86-0755-26503396
Job No.: PYH #1494 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.( CYHum.(%) 25 C/50% Time: 11/56/14
EUT: Bluetooth Speaker Engineer Signature:  PEI
Mode: TX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: BDR

70.0 dBuv/m

é Timit1: ——

S e e

E I b """"""""""""""""""""""""""""""""""""""""""""""""""""""" W,‘,ﬁ‘
” WMWWMWWWMWWﬁMMWMW-MWMWM«WWW

1 b e oo amem s e e e e |
B 1 Ty §~~~~~-~-—--~«-—A~~~~-~»»~--~-»»- ~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~~
0.0 i
18000.000 20000 25000.0 MHz
Freq. Reading Factor Resuit Limit  {Margin Height | Degree
No- | (MHz) | (@Buvim) | (dB) | (dBuv/m) |(aBuvim)| (@B) | S| cm) | degy | Remerk
1 24983.547| 3078 | 18.88 | 49.66 | 7400 | -24.34 peak
2 24983547| 20.89 | 18.88 | 30.77 | 5400 |-1423| AVG

Page: 1 ' http: /fwww. atc-lab.com
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Figure 8: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

% O ACCURATE TECHNOLOGY CO., LTD.
AT c ! F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1495
Test item: Radiation Test

EUT: Bluetooth Speaker
Mode: TX 2402MHz
Model:  SP-1056
Manufacturer. Accesspro

Standard: FCC Class B 3M Radiated

Temp.( C)yHum.(%} 25 C/50%

Polarization:

Power Source:
Date: 13/03/22/
Time: 12/05/21

Engineer Signature:  PEI

Distance: 3m

Vertical
DC 3.7V

Note: BDR

700  dBu¥/m

Timit1: e
0 G G
50 3 “f;g
40
N
10
0.0 ;
18000.000 20000 Z5000.0 MHz
Freq. .| Reading Factor Resuilt Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim) | (@B) | (dBuvim) |(@Buvim)| (@B) | P | m | egy | Remerk
1 24958.889| 31.16 18.84 50.00 74.00 |[-24.00( peak
2 24958.889| 2047 18.84 39.31 54.00 |-14.69| AVG
Page: 1 hitp://www.atc-lab.com
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Figure 9: Test figure of spurious emissions, mode A.2, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF
dBpA kHz 100 kHz 1 MHz 10 MHz
/m LERE

|-120
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L

1 PK \\\\\\\\
MAXH

|-100

~
TDE
|80
~
\\\\\\\\\J

'PJ‘N n % ' e
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Date: 17.MAR.2013 14:48:50

Figure 10: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA 1N kHz 100 kHz 1 MHz 10 MHz
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Figure 11: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

] y, & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
] AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  PYH #1481 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
| Testitem: Radiation Test Date: 13/03/21/
Temp.( CYHum.(%) 25 C/55% Time: 19/12/33
EUT: Bluetooth Speaker Engineer Signature:  PEI
Mode:  TX2441MHz ‘ Distance: * 3m

Model:  SP-1058
Manufacturer: Accesspro

Note: BDR
70.0 dBuV/m
H : H ! Timit1: —
60 :

50

40

.| B SO Fomeeae

; *‘Wwwww’wmww ,,,,,,,,,,,,,,,,,,,,

,
. .
T
i

30.000 40 50 Eh 7"[I l;ﬂ ’ : f;ﬂl] 400 éﬂﬂ l;[lﬂ 700 ; 1000.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (Buvim) | (dB) | (dBuvim) |(cBuvim) | (@B) | D% | cm | wegy | Remer
1 262.1926| 47.82 | -10.59 | 3723 | 4600 | -8.77| QP
2 398.5460] 4497 | 6.88 | 3800 | 4600 | -7.91| QP

Page: 1 http:/fwww.atc-lab.com
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Figure 12: Test figure of spurious emissions, mode A.2, Vertical polarity

(30MHz - 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503396

Job No.: PYH #1482
Standard: FCC Class B 3M Radiated
Test item: Radiation Test

EUT: Bluetooth Speaker
Mode:  TX 2441MHz
Model:  SP-1056
Manufacturer: Accesspro

Polarization:
Power Source: DC 3.7V
Date: 13/03/21/
Temp.( CYHum.(%) 25 C/55% Time: 19/21/54
Engineer Signature:  PEI
Distance:

3m

Vertical

Note: BDR
70.0 dBu¥Y/m
H i : - limit: —
6D
50
40
30 PP R [ b
ot | e L
10 : MMWM"%WM““WWW“ ..............
a0
30.000 20 50 60 70 80 300 400 500 600 Y00 1000.0 MHz
Freq. ~ Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | (@Buvim)| (dB) |(dBuvim) |(cBuvim)| (dB) | % | (cm) | (egy | Remer
1 394.0076| 3542 706 | 28.36 4600 |-1764] QP
Page: 1 http: //www. atc-lab.com
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Figure 13: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1231 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC S.W

Test item: Radiation Test ' Date: 2013/03/16

Temp.( CYHum.(%) 25 C/55% Time: 12:53:26

EUT: Bluetooth Speaker Engineer Signature:  PEl

Mode: TX 2441MHz Distance: 3m

Model: © SP-1056
Manufacturer: Accesspro

Note: BDR

110.0 dBu¥/m

: : [ [ E—

200 : : : : R
1000.000 2000 3000 5000 &000 7.l]|]|] 80009000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
1IN | ez [caBuvim) | (@B) | (@Buvim) |(@BuVim) | (dB) | P | em | wegy | Remerk
7 2441.000] 9619 | -7.35 | 88.84 / I | peak
2 4882.047] 4761 | 014 | 47.75 | 74.00 |-2625| peak
3 4882.047| 4300 | 0.14 | 4323 | 5400 |10.77] AVG

Page: 1 http://www.atc-|ab.com
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Figure 14: Test figure of spurious emissions, mode A.2, Vertical polarity

(1GHz - 18GHz), GFSK Modulation

Py, ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1230

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( C)YHum.(%) 25 C/55%
EUT: Bluetooth Speaker

Mode: TX 2441MHz

Model:  SP-1056

Manufacturer: Accesspro

Polarization:
Power Source:

Date: 2013/03/16

Time: 12:40:31

Engineer Signature: PEI

Distance: 3m

Vertical
DC 3.7v

Note: BDR

110.0 dBu¥/m

100

50 :

a0 ir

70

60

YU YUSRURUTOURINPRIGS SYUNPIN ISUSUUUIS RSUUCORI SO |

30 } ;

200 : : ; b

1000.000 2000 3000 5000 G000 7000 80009000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | MHz) | (dBuvim) | (dB) | (dBuvim) |(dBuvim) | (@B) |P¥% | tem | wegy | Remare
1 2441.000] 9766 | -7.35 | 90.31 7 7| peak
2 4881.993] 5162 0.14 | 5176 | 74.00 |2224| peak
3 1881.993| 47.05 014 | 4719 | 54.00 | 681| AVG

Page: 1
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Figure 15: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), GFSK Modulation

Y n & ° ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1497 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/03/22/
Temp.( CYHum.(%) 25 C/50% Time: 12/23/21.
EUT: Bluetooth Speaker . Engineer Signature: PEI
Mode: TX 2441MHz ~ Distance: 3m
Model:  SP-1056 '
Manufacturer: Accesspro
Note: BDR
70.0  dBuV/m
limit1:- -——-
B0 oo S USSR U e
; 1
1 G ko
oA A by
40 b _‘..‘_“__“....._“..‘_,....i........_...._.__,_ e e e e e e e i e = i S e

1 RO

1

L QWO
0.0 i
18000.000 20000 . 25D000.0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No | (MHz) | (dBuvim) | (dB) |(dBuVIm) |(aBuvim)| (aB) | 2% | tem) | (egy | ROmE
1 24950.674] 3134 | 18.83 | 5017 | 74.00 |-23.83| peak
2 24050.674] 2053 | 18.83 | 39.36 | 5400 |-14.64| AVG

Page: 1 http:/fwww.atc-lab.com
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Figure 16: Test figure of spurious emissions, mode A.2, Vertical polarity

(18GHz - 25GHz), GFSK Modulation

1 ) @ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-

26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1496 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.( CYHum.(%) 25 C/50% Time: 12/14/04
EUT: Bluetooth Speaker Engineer Signature: PEI|
Mode: TX 2441MHz Distance: 3m
Model:  SP-1058 '
Manufacturer: Accesspro
Note: BDR
700 dBu¥/m
3 i Timit1:- —
1 R RS, O OO ST USRS
1 T T P oo
LY
MMWW‘“ " WWWM‘MWWM‘MWWWMWMWMW
40 s . - - -
30 .
20 . i P - - - R
0 P
0.0 :
18000.000 } 20000 250100.0 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) |(dBuvim) |(dBuVim)| (dB) |P¥% | em | weg) | Remerk
1 24983.547| 32.00 18.88 50.88 74.00 [-23.12] peak
2 24983.547| 20.78 18.88 39.66 54.00 |-14.34f AVG

Page: 1 http://www.atc-lab.com
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Figure 17: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms
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Figure 18: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), GFSK Modulation
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Att 10 dB AUTO PREAMP OFF

dBpA 1N kHz 100 kHz 1 MHz 10 MHz
/m LERE

|-120

~]
I~
L

1 PK \\\\\\\

|-100

~
TDE
|80
~J
\\\\\\\\\J

| L L LT
T T T

-20

9 kHz 30 MHz

Date: 17.MAR.2013 14:57:25




Produkte
Products

Appendix 1 A TUVRheinland®

17032137 001
Page 19 of 77

Figure 19: Test figure of spurious emissions, mode A.3, Horizontal
polarity (30MHz — 1GHz), GFSK Modulation

£ \ X ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
L i F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
i i Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Model:  SP-1056

Job No.: PYH #1484
Standard: FCC Class B 3M Radiated
Testitem: Radiation Test
Temp.( CYHum.(%) 256 C/55%
EUT: Bluetooth Speaker
Mode: TX 2480MHz

Manufacturer: Accesspro

Polarization:  Horizontal
Power Source; DC 3.7V
Date: 13/03/21/
Time: 19/35/05
Engineer Signature:  PEI
Distance: 3m

Note: BDR
70.0 dBu¥/m
H ; s Timit1: —_
60
50 %
s
30 ér
20
10
0.0 : : : L : ] ; N
30.000 40 5[! 60 70 80 300 400 500 60D 700 1000.0 MHz
Freq. Reading | Factor | Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) | (dBuvim) |(dBuvim)| (daB) | % | cm) | (weg) | ROme
260.0225| 49.16 | -10.72 | 3844 | 4600 | -7.56| QP
2 366.5678| 45.16 | -7.54 | 3762 | 4600 | 8.38| QP
3 406.1323| 4421 | 660 | 3752 | 4600 | 8.48| QP

Page: 1
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Figure 20: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz — 1GHz), GFSK Modulation

¥ il ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
) AT c F1,Bldg,A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1483 ) Polarization:  Vertical
Standard: FCC Class B 3M Radiated " ‘Power Source: DG 3.7V
Testitem: Radiation Test . Date: 13/03/21/
Temp.{ C)YHum.(%) 25 C/55% . Time: 19/28/46
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  SP-1056
Manufacturer. Accesspro
Note: BDR
700 dBuV/m
H limit1: e

60

&0

40

30

20

10

0.0 H ; ' H : } H M
30.000 40 300 400 500 600 700 1000.0 MH=z

Freq. Reading Factor Result Limit [Margin Helght | Degree
No- | MHz) | (aBuvim)| (@B) | (aBuvim) |(cBuvim)| (@B) | ¥ | cm | wegy | REmek
1 264.0416| 35.19 -10.48 24.71 46.00 [-21.29] QP

Page: 1 * http:/fwww.atc-lab.com
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Figure 21: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz —-18GHz), GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Model:  SP-1056
Manufacturer: Accesspro

PYH #1232
Standard: FCC Class B 3M Radiated

Testitem: Radiation Test
“Temp.(

EUT: Bluetooth Speaker
Mode: TX 2480MHz

C)YHum.(%) 25 C/55%

Polarization:

Power Source:

Date: 2013/03/16

Time: 13:01:09

Engineer Signature: PEI
Distance:

3m

Horizontal

DC 3.7V

Note: BDR

1100  dBu¥/m

100

80

80

70

B0

50

30

200 : ; : L I

1000.000 2000 3000 5000 6000 7000 80009000 18000.0MHz

Freq. Reading Factor Result Limit  [Margin Height | Degree .

No. (MHz) | (@Buvim) | (dB) | (dBuvim) |(dBuVim)| (dB) || em) | (eg) | RE™™
1 2480.000| ©7.74 | -7.37 | 90.37 7 7 | peak
2 4980.044| 47.67 061 | 4828 | 7400 |-25.72] peak
3 4980.044] 42.95 061 | 43.56 5400 |-10.44] AVG

Page: 1

http: /fwww. atc-lab.com




Appendix 1 A TUVRheinland®

17032137 001
Page 22 of 77

Produkte
Products

Figure 22: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1233 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 2013/03/16

Temp.( CYHum.(%) 25 C/55% Time: 13:14:02

EUT; Bluetooth Speaker Engineer Signature: © PEI

Mode: TX 2480MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: BDR

110.0  dBu¥/m

¢ limit1: —

g
200 § . N T N A A
1000.000 2000 3000 5000 600D 7l]l;|l] 8000 3000 18000.0 MHz
Freq, | Reading | Factor | Resui | Limit |Margin Height | Degres
No- | MHz) | (Buvim)| (@B) | (dBuvim) |(cBuvim)| (@B) || m | wegy | Remerk
1 2480.000] 10057 | -7.37 | 93.20 7 T | peak

4959.985( 52.02 0.52 52.54 74.00 |{-21.46| peak
4959.985( 47.43 0.52 47.95 54.00 | -6.05| AVG

Page: 1 http://www.afc-lab.com




Produkte
Products

Appendix 1
17032137 001
Page 23 of 77
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Figure 23: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1498 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/03/22/
Temp.( CYHum.(%) 26 C/50% Time: 12/31/04
EUT: Bluetooth Speaker Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m
Model:  SP-1056
Manufacturer. Accesspro
Note: BDR
70.0  dBuV/m
: Timiti: e
1 T G G . e e et oo h e e s eee e
i 3
I R AW R T
MM\MW i MM“WE o L Mtbohycp,p ot AR A R A *WW '
<73 S P U UR ..‘,» [ -
1 e et e
T SO SRRUR
0.0 :
18000.G00 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim)| (@B) |(@Buvim) |(d@Buvim)| (dB) |2 | em) | wegy | Remark
1 24975.325) 31.32 18.86 50.18 74.00 |-23.82| peak
2 24975.325] 20.70 18.86 39.56 54.00 |-14.44| AVG
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Figure 24: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), GFSK Modulation

N 8 ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
i AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd; Tel:+86-0755-26503290

Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1499 . Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.( C)YHum.(%) 25 C/50% Time: 12/40/13
EUT: Bluetooth Speaker Engineer Signatﬁre: PEI
Mode:  TX 2480MHz ’ Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: . BDR

70.0 dBuv/m

; i Tnmatd e
50
su |
40 _...__.4___‘._“ e e e e e
13 RO b et h et ot e ot e e
IO b e e e ' ----------------------------------------------------------------------------------- -
0.0
18000.600 20000 25000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) | (@Buvim) |(dBuvim)| (aB) | %% | em | wegy | Reme
1 24926.048| 30.90 18.80 49.70 74.00 |-24.30| peak
2 24926.048 ‘19.91 18.80 38.71 54.00 |-15.29| AVG
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Figure 25: Test figure of spurious emissions, mode A.1, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz
MT 50 ms
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Figure 26: Test figure of spurious emissions, mode A.1, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation

RBW 200 Hz
MT 50 ms
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Figure 27: Test figure of spurious emissions, mode A.1, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

, , & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+88-0755-26503396
Job No.. PYH #1473 ‘ ‘ Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/21/
Temp.( CYHum.(%) 256 C/85% Time: 18/06/21
EUT: Bluetooth Speaker Engineer Signature: PEI]
Mode: TX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR

70.0 dBu¥/m

60

60

40

30

20

0.0 H { ! R H i H : i

30.000 iﬂ éﬂ 41 }ﬂ él] 300 400 é[ll] éﬂﬂ i;'ﬂll "ll]ll]ﬂ.ﬂ MHz
Freq. Reading Factor Resuilt Limit  |Margin Height | Degree
No. | (MHz) | (@Buvim) | (@B) | (@Buvim) |(dBuvim)| (dB) |PZ% | ©m) | weg) | RE™EK
1 2719978| 48.72 | -1010 | 3862 | 4600 |-7.38| QP
320.8868| 46.77 | 834 | 3843 | 4600 | 757 QP
3 367.0865| 4610 | -7.564 | 3856 | 4600 | 7.44| QP
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Figure 28: Test figure of spurious emissions, mode A.1, Vertical polarity

(30MHz — 1GHz), 8DPSK Modulation

_ e & ACCURATE TECHNOLOGY CO., LTD.
: AT c ) F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503396

Job No.: PYH #1474 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test - Date: 13/03/21/
Temp.( CYHum.(%) 25 C/55% Time: 18/14/49
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: EDR

700  dBuV/m

Jimit1: —

0.0 i 1 t | } : :
400 500 600 700 1000.0 MHz
Freq. Reading Factor Result Limit  (Margin Height | Degree
No- | MHz) | (aBuvim) | (@B) |(dBuvim) |(dBuVim)| (dB) | D¢ | em | @egy | Remerk
1 372.1747| 35.54 -7.48 28.06 46.00 |-17.94| QP
Page: 1 http:/fwww.atc-lab.com




Appendix 1 A TUVRheinland®

17032137 001
Produkte
Products Page 28 of 77

Figure 29: Test figure of spurious emissions, mode A.1, Horizontal
polarity (1GHz -18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1236 Polarization: Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 2013/03/16

Temp.( CYHum.(%) 25 C/55% Time: 13:46:19

EUT: Bluetooth Speaker Engineer Signature: PE|

Mode: TX 2402MHz, Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR

1100 dBu¥/m

limit1: —i

1000.000 2000 E‘ll]l]l] 5000 &000 7000 890030090 18000.0MH2

No. (';/:ﬁii) (5333'/"% F(?ig)o ' (dgis\,%) (dé'f\}'}m) M(i?)m Detectr | e | oy | Remrk
7 2402.000| 9171 745 | 8426 7 7 | peak
2 4803.973| 4370 | 030 | 4340 | 7400 |-3060| peak
3 4803973 3898 | 030 | 3868 | 5400 |-1532| AVG

Page: 1 http: //www.atc-lab.com
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Figure 30: Test figure of spurious emissions, mode A.1, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

. & ACCURATE TECHNOLOGY CO., LTD. Siter 2# Chamber
! A : F1,Bldg.A,Changyuan New Material Port Keyuan Rd, Tel:+88-0755-26503290
, B Fax:+86-0755-26503396

Science & Industry Park,Nanshan Shenzhen,P.R.China

Job No.: PYH #1237 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/16

Temp.( CYHum.(%) 25 C/55% Time: 13:57:59

EUT: Bluetooth Speaker Engineer Signature:  PE|
Mode: TX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR

110.0 dBu¥/m

: ! H ' H } : H i limit1: —

200 i ; ; ; P P
1600.000 2000 3000 5000 6000 #Dﬂﬂ 80003000 18000.0MH2
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (dBuvim) | (@B) |(dBuvim) |(dBuVim)| (dB) | P | (cm | weg) | Remerk
1 2402000 9532 | -7.45 | 87.87 7 7| peak
2 4803.965| 49.19 | 0.30 | 48.89 | 7400 |-25.11| pesk
3 4803.965| 4447 | 030 | 4417 | 5400 | 9.83| AVG

Page: 1 http:.//www.atc-lab.com
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Figure 31: Test figure of spurious emissions, mode A.1, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  PYH #1500 Polarization:  Horizontal
Standard: FCC Cilass B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.( CYHum.(%) 25 C/50% Time: 12/46/40
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: EDR
700 dBu¥/m
7 limit1: e
({1 SO & .................................................................. - ,,,,,,, . ,
: 1
e e A P
7
T IR A s
T g
30 - .
2D e e
10 ...................................................................................
0.0
18000000 : 20000 25000.0MHz
Freq. Reading | Factor Resuit Limit  |Margin Height | Degree
No- b (Mbz) | (@Buvim) | (@B) | (dBuvim) |(dBuvim)| (dB) |PZ | ©em) | weg) | Remark
1 24942 463 31.28 18.82 50.11 74.00 |-23.89| peak
2 24942 463 20.35 18.82 39.17 54.00 |-14.83| AVG

Page: 1 http://www.atc-lab.com
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Figure 32: Test figure of spurious emissions, mode A.1, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1501 Polarization: Vertical
Standard: FCC Class B 3M Radiated Power Source:  DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.( C)YHum.(%) 25 C/50% Time: 12/55/04
EUT: Bluetooth Speaker . _Engineer Signature: PEI
Mode: TX 2402MHz ’ Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: EDR
70.0  dBuV/m
limit1: .
L] R T e e T ORGP
: 1
50 >
a0
30
20
10
0.0
18000.000 20000 25000 MHz
Freq. Reading Factor Result Limit  {Margin Height | Degree
No- | (MHz) | @Buvim) | (@B) | (@Buvim) |(dBuvim)| (dB) | == | em) | wea) | RemEk
1 24942463 | 31.27 18.82 50.09 74.00 |-23.91| peak
2 24942.463| 19.87 18.82 38.69 54.00 |-15.31] AVG

Page: 1 http;//www.atc-lab.com
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Figure 33: Test figure of spurious emissions, mode A.2, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 34: Test figure of spurious emissions, mode A.2, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 35: Test figure of spurious emissions, mode A.2, Horizontal
polarity (30MHz — 1GHz), 8DPSK Modulation

m® ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1476 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 13/03/21/

Temp.( CYHum.(%) 25 C/55% Time: 18/30/08

EUT: Bluetooth Speaker Engineer Signature:  PEI

Mode: TX 2441MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note:  EDR

70.0 dBu¥/m

Timit1: —_

i
i
|
i

60

50

40

30

20

10

0.0

B T T ‘ 3 400500500700 00,0 MH:
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (aBuvim) | (@B) | (dBuvim) |(dBuvim)| (dB) |P¥®| cm | weg) | RomE
1 2823308 4899 | -0.77 | 3822 | 46.00 | -6.78| QP
2 330.0535| 4645 | 6.34 | 3811 | 46.00 | -7.89| QP
3 3619775 4584 | 750 | 3825 | 46.00 | -7.75| QP

Page: 1 http://www.atc-lab.com
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Figure 36: Test figure of spurious emissions, mode A.2, Vertical polarity
(30MHz — 1GMHz), 8DPSK Modulation

g7 ® ACCURATE TECHNOLOGY CO.,LTD. Siter 2# Chamber
; AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0756-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#1475 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/21/
Temp.( CYHum.(%) 25 C/55% Time: 18/23/26
EUT: Bluetooth Speaker Engineer Signature: PE!
Mode: TX 2441MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR

70.0  dBuY/m

60

50

40

30

20 b ; i ..i

0.0 §:.’

30.000 £0 50 60 70 80 o ' ::l[]l] 4’!]1] 5‘0]] l;l]l] %I][l )1l]l.:llll] MHz
Freq. Reading Factor Result Limit  [Margin Height | Degrea
No- | mHz) | (@Buvim) | (@B) | (dBuvim) |(aBuvim)| (dB) | ¥ | em) | wegy | Remer
1 3351954 3575 | -825 | 2750 | 46.00 |-1850] QP

Page: 1 hitp:/f'www. atc-lab.com
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Figure 37: Test figure of spurious emissions, mode A.2, Horizontal
polarity (1GHz — 18GHz), 8DPSK Modulation

%2  ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
AT c F1,Bldg,A,Changyuan New Material Part Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1241 Polarization:  Horizontal
Standard: FCC Class B 3M Rediated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/16
Temp.( CYHum.(%) 25 C/55% Time: 14:29:52
EUT: Bluetooth Speaker Engineer Signature: PEI|
Mode:  TX 2441MHz : Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR

110.0  dBu¥/m

100

90

80

0 -

60

50

40

30

20

100 ; i ; R
1000.000 2000 3000 5000 6000 7’000 80009000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (aBuvim) | (@B) | (dBuvim) | (aBuvim)| (aB) | P | om) | (egy | Remerk
1 2441.000| 9582 | -7.35 | 88.47 7 T | peak
2 4882.025| 4497 | 044 | 45.11 | 7400 |-28.89| peak
3 4882.025] 3950 | 044 | 39.64 | 5400 |-14.36| AVG

Page: 1 http://www. ate-lab.com
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Figure 38: Test figure of spurious emissions, mode A.2, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

@ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c 3 F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
—— d Science & Industry Park Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1242 Polarization:  Vertical

Standard: FCC Class B 3M Radiated ' Power Source: DC 3.7V

Test item: Radiation Test Date: 2013/03/16

Temp.( CYHum.(%) 25 C/55% Time: 14:39:38

EUT: Bluetooth Speaker Engineer Signature: PEl

Mode:  TX2441MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR

110.0 dBu¥/m

: { bmit1: —
11 N ~~~~~~~~~ SO S
T T SO S SUNUORPOL VSOOI SN NP S SN SO S SO USPUY
B o oo f e S e e
[1]
50
40
20
100 : ; : : SRS A O
1000.000 2000 3000 5000 6000 7000 800039000 18000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim) | (@B) | (dBuvim) | (@Buvim) | (@B) | % | cm) | (aeg) | Remark
1 ~ 2441.000| 97.29 7.35 | ©9.94 ] /| peak
2 4882.010| 50.05 | 0.14 50.19 7400 |-23.81] peak
3 4882.010| 45.26 014 | 4540 54.00 | -8.60 | AVG

Page: 1 http:/iwww.ate-lab.com




Appendix 1 A TUVRheinland®

Produkte 17032137 001
Products Page 37 of 77

Figure 39: Test figure of spurious emissions, mode A.2, Horizontal
polarity (18GHz — 25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. ~ Site: 2# Chamber
F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1503 Polarization:  Herizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.( CyHum.(%) 25 C/50% Time: 13/10/32
EUT: Bluetooth Speaker ' Engineer Signature:  PEI
Mode: TX 2441MHz Distance: 3m
Model:  SP-1056 '
Manufacturer. Accesspro
Note: EDR

700  dBu¥/m

: limiti: P
s z
=1 SR et e ea e n e Ao £ e em e e
50 ,......,.N_.,.,,....,,,.‘_,_....‘._4“:..u._u.._._“._““‘._.._A_”u.“.4_u....A‘“u.,.,,._‘.N..,.M,.....,.“.....‘W“
WWMNWWW%W Wmmwmmmmpmmwwm

40 :

1 TR : O SR |

S e ,

10 -----------------------------------------------------------------------------------

0.0 ;

18560.000 20000 250000 MHz
Freq. Reading Factor Result Limit |Margin Height | Degres
No- | MHz) |(dBuvim) | (@B) |(dBuvim) |(aBuvim)| (cB) | | @m | @eg) | REm
24934254 30.74 18.81 49.55 74.00 |-24.45| peak

2 24934.254| 20.67 18.81 39.48 54.00 |-14.52| AVG
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Figure 40: Test figure of spurious emissions, mode A.2, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

: & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
. AT c F1,BIdg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1502 : Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source:  DC 3.7V
Testitem: Radiation Test Date: 13/03/22/
Temp.( C)Hum.(%) 25 C/50 % Time: 13/02/17
EUT: Bluetooth Speaker Engineer Signature: PE]
Mode: TX 2441MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: EDR
70.0  dBuV/m
’ limit1:= —
1 U e
R TR T it
e
USSP USSR OO UU U s
{1 RN ...................................................................................
0.0 :
18000.000 20000 ; 25000, 0MH2
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | (MHz) | @Buvim) | (dB) | (@BuVim) | (dBuvim) | (dB) |P== | em) | weg) | Remerk
1 24934.254| 30.93 18.81 49.74 74.00 |-24.26| peak
2 24934.254| 19.99 18.81 38.80 54.00 |-15.20| AVG

Page: 1 http://www. atc-lab.com
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Figure 41: Test figure of spurious emissions, mode A.3, Horizontal
polarity (9kHz — 30MHz), 8DPSK Modulation
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Figure 42: Test figure of spurious emissions, mode A.3, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 43: Test figure of spurious emissions, mode A.3, Horizontal

polarity (30MHz — 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax;+86-0755-26503396

Job No.. PYH #1477 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/21/ -
Temp.{ CYHum.(%) 25 C/55% Time: 18/38/08
EUT: . Bluetooth Speaker Engineer Signature:  PEI
Mode: TX 2480MHz Distance: 3m
Model:  SP-1056
Manufacturer; Accesspro
Note: EDR
708 dBu¥/m
j ] : Timit1 : —
60 L
50
40
30
20 !
K |
R ; NN
30000 48 50 60 70 80 300 500 60D 700 10000 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | mHz) | @Buvim) | @B) | @Buvim) |(@Buvim)| (aB) |PEET | em) | @egy | Remek
1 259.9890| 47.95 -10.72 37.23 46.00 -8.77 | QP
2 313.5619| 45.78 -8.92 36.86 46.00 9.14| QP
3 362.8719| 45.30 -7.58 37.72 46.00 | -8.28| QP
4 - 406.1334| 44.12 -6.69 37.43 46.00 | -8.57| QP

Page: 1

http://www. ate-lab.com




Appendix 1 A TUVRheinland®

17032137 001
Produkte
Products Page 41 of 77

Figure 44: Test figure of spurious emissions, mode A.3, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1478 Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 13/03/21/

Temp.( C)YHum.(%) 25 C/556% Time: 18/46/40

EUT: Bluetooth Speaker Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model:  SP-1056
Manufacturer. Accesspro

Note: EDR

700 dBuV/m

60

50

10

20

0.0 : T TS S R : i ] - -

30.000 40 50 60 70 80 300 400 500 600 708 1000.0 MHz

No. (UeH[i) (§§3§'f7n§) F(Z’ét)" ' (d';iillj[:n) (dIéLn\q/[/tm) szg)in peectr | Y | (G | Reman
1 404.1334| 35.58 -8.75 28.83 46.00 |-17.17] QP
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Figure 45: Test figure of spurious emissions, mode A.3, Horizontal
polarity (1GHz -18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 24# Chamber

F1,Bldg,A,Changyuan New Material Port Keyuan R, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1244 Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 2013/03/16

Temp.( CYHum.(%) 25 C/55% Time: 15:00:23

EUT: Bluetooth Speaker Engineer Signature: PEI

Mode: TX 2480MHz ’ Distance: 3m

Model:  SP-1056
Manufacturer; - Accesspro

Note: EDR

110.0 dBuV/m

¢ limit]:

100
90
80
60
50
30
20
10.0 : : : L
1000.000 2000 3000 5000 60DD 7000 80008000 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | MHz) | (@Buvim) | (@B) | (dBuvim) |(dBuvim) | (dB) | P | @m) | weg) | REmeK
1 2480.000| 93.48 -7.37 86.11 ! / peak
4959.978| 46.23 0.52 46.75 74.00 |-27.25| peak
3 4959.978| 41.97 0.52 42.49 54.00 |-11.51| AVG
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Figure 46: Test figure of spurious emissions, mode A.3, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

8ite: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1243

Test item: Radiation Test

EUT: Bluetooth Speaker
Mode:  TX2480MHz
Model:  SP-1056
Manufacturer: Accesspro

Standard: FCC Class B 3M Radiated

Temp.( CYHum.(%) 25 C/55%

Polarization:  Vertical
Power Source: DC 3.7V

Date: 2013/03/16
Time: 14:50:00
Engineer Signatul
Distance: 3m

re: PEl

Note: EDR

1100 dBu¥/m

¢ limiti: —

10.0

1000.000 2000

3000

5000 6000 7000 8000S000

18000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | mHz) | (@Buvim) | (dB) | (dBuv/m) | (@Buvim) | (dB) | | om) | weg) | Remerk
1 2480.000| 98.36 | -7.37 | 90.69 7 7 | peak
4960.014| 5028 | 052 | 5080 | 7400 |-23.20] peak
2860.014| 45.81 052 | 4633 | 5400 | -7.67| AVG
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Figure 47: Test figure of spurious emissions, mode A.3, Horizontal
polarity (18GHz —25GHz), 8DPSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503280
Fax:+86-0755-26503396

Test item:

Job No.: PYH #1504
Standard: FCC Class B 3M Radiated
Radiation Test

Polarization:

Power Source: DC 3.7V
Date: 13/03/22/

Horizontal

Temp.( C)YHum.(%) 25 C/50% Time: 13/18/40
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  SP-1058
Manufacturer: Accesspro
Note: EDR
70.0 dBu¥/m
: e E—
T U s .................
: : 3
B feenenomimna e " """""""""""""""""""""""""""""""""""""""""""""""""""""""""""""" 1) ‘m
¥,
i iAo Mo s A A
1 N i -
{1 L ...................................................................................
L N
0.0 :
18000.000 20000 25000.0MHz
Freq. Reading | Factor Result Limit  [Margin Height | Degree
No- | MHz) | (Buvim) | (@B) | (dBuv/m) |(dBuvim)| (dB) | P | em) | @egy | Remark
1 24950.674| 31.34 18.83 50.17 74.00 |-23.83| peak
2 24850.674| 20.18 18.83 39.01 54.00 |[-14.99| AVG
Page: 1 http://www.atc-lab.com
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Figure 48: Test figure of spurious emissions, mode A.3, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

- “ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bidg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1505 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 13/03/22/
Temp.( CyHum.(%) 25 C/50% Time: 13/26/23
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: EDR
700  dBu¥/m
- ~~~~~~~~~~~
e Ao e ik w?]@
1 e
i »HW MWMWWW@WWMWWWMMWMW
A0 b e e L,,v. e e e e e e e i e e
30
1 T O S SOOI
L T ...................................................................................
0.0 :
18000.060 20000 75000 0MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim)| (@B) | (dBuvim) |(cBuvim)| (@B) | ¥ | cmy | eg) | Remerk
1 24967.105| 30.75 18.85 49.60 74.00 |-24.40| peak
2 24967.105| 20.64 18.85 39.49 54.00 |-14.51| AVG
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Figure 49: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms

Att 10 dB AUTO PREAMP OFF

dBpA kHz 100 kHz 1 MHz 10 MHz
/m LERE
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~J
\\\\\\\\\J
|60
6DE

|40

s

R [ [ N [ ‘&‘“\1

| J MJ Sty cgeldnodon e

-20
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Figure 50: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), GFSK Modulation

RBW 200 Hz
MT 50 ms
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Figure 51: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz - 1GHz), GFSK Modulation

d 8 ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A;Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  PYH #1469 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/21/
Temp.{ CYHum.(%) 25 C/55% Time: 17/35/34
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: BDR

70.0 dBuV/m

limit1: e

30.000 l;l] éﬂ él] %[l éﬂ - ’ f‘iﬂl]‘ iﬂﬂ é[l[l I;IJEI 7"l]l] v'll]‘ﬂﬂ,l'l MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (aBuvim) | (dB) |(dBuvim) |(dBuvim)| (d@B) | 2=®°% | em) | weg) | Remerk
1 271.9600 4870 | -10.10 | 3860 | 46.00 | 7.40| QP
2 330.0680| 47.23 | -8.34 | 38.89 | 4600 | 711| QP
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Figure 52: Test figure of spurious emissions, mode B, Vertical polarity

(30MHz - 1GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.: PYH #1470

Standard: FCC Class B 3M Radiated
Testitem: Radiation Test

Temp.( CYHum.(%) 25 C/55%
EUT: Bluetooth Speaker
Mode: RX 2402MHz

Model:  SP-1056

Manufacturer: Accesspro

Polarization:
Power Source:
Date: 13/03/21/
Time: 17/44/06

Engineer Signature: PEI|

Distance: 3m

Vertical
DC 3.7V

Note: BDR

70.0 dBu¥/m

E limit1:- —

60

50

40

E T

2 fo SRS S

0 o A S — A S

0.0 ; : : P

30,000 4050 60 70 B0 300 400 500 60D 70D 100D.0 MHz
Freq. Reading Factor Result Limit  (Margin Height | Degree

No- | MHz) | (aBuvim) | (dB) | (dBuV/m) |(dBuVim)| (dB) | D% | m | wegy | Remak
1 268.7212 37.54 -10.24 27.30 46.00 |-18.70| QP
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Figure 53: Test figure of spurious emissions, mode B, Horizontal polarity

(1GHz -18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:  PYH #1249 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated " Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/16
Temp.( CYHum.(%) 25 C/55% Time: 15:38:03
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  SP-10568
Manufacturer: Accesspro
Note: BDR

s0.0 dBuY/m

80

70

50

50

40

20 b

o _—

o : ; R S

1000000 2000 3000 5000 6000 7000 8000 900D 18000.0MHz
Freq. Reading Factor Result Limit  |Margin Height ( Degree

No | (Mhz) | (dBuvim) | (@B) | (@Buvim) |(cBuvim) | (@B) | ¥ | em) | (egy | Remark
1 12329.252( 10.80 38.23 49.03 74.00 |-24.97( peak
2 12329.252| -0.80 38.23 37.43 54.00 |-16.57| AVG
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Figure 54: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH#1250 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/16
Temp.( CYHum.(%) 25 C/55% Time: 15:44:31
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: BDR
906 dBuv/m
: ; ; i
80 : : o }
70
60
Y S S SO N A
10
20
10
0.0 : i : : : oo
1000.000 2000 3000 5000 G000 7000 80009000 TB000.0MHz2
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | MHz) | (@Buvim) | (@B) | (dBuvim) |(dBuVim)| (@B) {°Z% | m) | weg) | Remerk
1 12329.2521 10.74 38.23 48.97 74.00 |[-25.03| peak
2 " 12329.252 -0.74 38.23 37.49 54.00 |-16.51| AVG
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Figure 55: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), GFSK Modulation

8 . @ ACCURATE TECHNOLOGY CO,, LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park, Nanshan Shenzhen,P.R.China Fax;+86-0755-26503396
Job No.: PYH #1509 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item:  Radiation Test Date: 13/03/22/
Temp.( CYHum.(%) 25 C/50% Time: 14/00/09
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: BDR
700 dBuVim
: i limit1: —
: =
1 S, et r e et n et s st e m s m e em e n s e n s
? ;
- G O S
: o
» W‘MM A B A S b ot it
AN b i e e e e i e 2 e e
1 et et ee £ e et ettt oo em e e e,
10 -“u-“«-w»»-«---~--»---»~~--—----»f¢ -----------------------------------------------------------------------------------
0.0 : )
18000.000 20000 750000 MHz
Freq. Reading Factor Result Limit  [Margin Height | Degree
No- | Mbz) | (@Buvim) | (@B) | (dBuvim) |(dBuVim)| (@B) |P¥= | em | weq) | Remerk
1 24975.325; 32.39 18.86 51.25 74.00 |[-22.75] peak
2 24975.325| 20.55 18.86 39.41 54.00 |-14.59] AVG
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Figure 56: Test figure of spurious emissions, mode B, Vertical polarity

(18GHz - 25GHz), GFSK Modulation

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,
Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax;+86-0755-26503396

Job No.:  PYH #1508 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.( C)YHum.(%) 25 C/50% Time: 13/51/50
EUT: . Bluetooth Speaker Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  SP-1056 :
Manufacturer. Accesspro
Note: BDR
700  dBuV/m
: ¢ limitl: —
1 ~~~~~~~
” | P
A SRS bbbl bt b ‘
30
1 T e e e h ettt e e
10 -»---«»H-—-“-»H---~--»---—»~—~---«~; -----------------------------------------------------------------------------------
0.0 ;
18000.000 20000 25000.0MHz
Freq. Reading Factor Resuit Limit |Margin Height | Degree
No- | MHz) | (aBuvim) | (@B) | (@BuVim) | (@BuV/m) | (dB) | P% | ©m) | @egy | Remerk
1 24950.674| 31.56 18.83 50.39 74.00 |-23.61| peak
2 24950.674| 20.74 18.83 39.57 54.00 |-14.43| AVG
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Figure 57: Test figure of spurious emissions, mode B, Horizontal polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 58: Test figure of spurious emissions, mode B, Vertical polarity
(9kHz — 30MHz), 8DPSK Modulation
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Figure 59: Test figure of spurious emissions, mode B, Horizontal polarity
(30MHz — 1GHz), 8DPSK Modulation

‘ ; P, ) ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
] AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1472 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/21/
Temp.( CYHum.(%) 25 C/55% Time: 17/59/57
EUT: Bluetooth Speaker Engineer Signature: PE!
Mode: RX 2402MHz . Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR

70.0 dBuV/m

60

50

40

30

20

0

0.0 i H : i oo

30.000 40 50 60 70 l;ﬂ ) }.][I[I il]l] E:[II] l;l]l] 7ll]ﬂ ; 1l][>lll[l MHz
Freq. Reading | Factor Result Limit  |Margin| Height | Degree
No. (MHz) | (@Buvim) | (@B) |(@Buvim) |(dBuvim)| (d@8) || ©em | @eg) | PR
1 271.9985| 49.08 | -10.10 | 38.98 4600 | 7.02| QP
2 330.0307| 4663 834 | 3829 46.00 | -7.71| aP
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Figure 60: Test figure of spurious emissions, mode B, Vertical polarity
(30MHz — 1GHz), 8DPSK Modulation

_ b, & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c : F1,Bldg,A, Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: -PYH #1471 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/21/
Temp.{ CyHum.(%) 25 C/55% Time: 17/51/36
EUT: Bluetooth Speaker Engineer Signature:  PEI
Mode: RX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR

70.0 dBu¥/m

50 £

40 :

20 A b

e e g

30.000 40 50 60 70 8D 300 400 500 600 700 1000.0 MHz
No. (FMTI(;..) (5533}/22) F(zcat)o ' (dgiiftjlr;) (dll'::ZJTli/tm) M(Zrag)m petector | "B | oty | Remar
7 272.0779| 3849 | -10.10 | 28.39 | 4600 |-17.61| QP
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Figure 61: Test figure of spurious emissions, mode B, Horizontal polarity

(1GHz -18GHz), 8DPSK Modulation

h ACCURATE TECHNOLOGY CO., LTD.
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  SP-1056
Manufacturer: Accesspro

Job No.: - PYH #1248 Polarizaticn:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/16

Temp.( CYHum.(%) 25 C/55% Time: 15:25:06

EUT: Bluetooth Speaker Engineer Signature: PE[
Mode: RX 2402MHz : Distance: 3m

Note: EDR

90.0 dBu¥/m

80

70

60

50

40

20

10

0.0 ; ; : H Poob b
1000.000 éUﬂ[l 3000 5000 6000 iﬂﬂﬂ 80009000 18000.0MHz
Frea. Reading Factor Result Limit  [Margin b Height | Degree K
No- | MHz) | (aBuvim) | (@B) | (dBuV/m) | (@BuVim)| (dB) | P | em) | aeg) | Remer
1 12467.498| 1112 | 38.37 | 4949 | 74.00 |-2451] peak
2 12467.498| -067 | 38.37 | 37.70 | 5400 |-16.30] AVG
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Figure 62: Test figure of spurious emissions, mode B, Vertical polarity
(1GHz - 18GHz), 8DPSK Modulation

Y amal ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
] AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1247 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/16
Temp.( CYHum.(%) 25 C/55% Time: 15:17:26
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note: EDR
30.0  dBuV/m
: : : : ! oo *limit1: —_
il
70
60
50
40
30 [MaOERT
20
10
0.0 : : : : H N
1000.000 2000 3000 5000 6000 700D 80009000 18000.0MHz
Freq. Reading Factor Result Limit  [Margin|. Height | Degree
No- | MHz) | (dBuvim) | (@B) | (dBuvim) |(dBuvim)| (@B) | D% | tem | weg) | Remerk
1 12693.399| 10.86 38.63 49.49 74.00 |-24.51| peak
2 12693.39¢| -0.83 38.63 37.80 54.00 |-16.20( AVG
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Figure 63: Test figure of spurious emissions, mode B, Horizontal polarity
(18GHz -25GHz), 8DPSK Modulation

P9  ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
‘ AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1506 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.(" CyYHum.(%) 25 C/50% Time: 13/34/20
EUT: Bluetocth Speaker Engineer Signature: PEI
Mode: RX 2402MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: EDR
70.0 dBu¥/m
' limit1: —
o T
B AT TN T v “““““““““““““““““““““““““““““““““““““““““““““““““““““““ w’%
Lt Wi el bl 0
F 1 R S IO _L_‘A_.u._A_ e
30 .
20 ..,_,..‘,,_,,,..,.,..,..._.»,»,_,.;..,»‘;L,.,..,.,.__M,._...H.»....,,.,..»...N,...,.»,.r.h,...HN.Mv.“.,.,....“.,,,
T U ....................................................................................
0.0
18000.000 20000 25000.0MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No- | MHz) | (@Buvim) | (@B) | (dBuvim) |(dBuvim)| (dB) | 2T | em | weg) | Reme
24983.547| 31.23 18.88 50.11 74.00 |-23.89| peak
2 24983.547| 21.04 18.88 39.92 §4.00 [-14.08| AVG
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Figure 64: Test figure of spurious emissions, mode B, Vertical polarity
(18GHz - 25GHz), 8DPSK Modulation

: ) ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.:  PYH #1507 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 13/03/22/
Temp.( C)yHum.(%) 25 C/50 % Time: 13/42/32
EUT: Bluetooth Speaker Engineer Signature: PE|
Mode: RX 2402MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note: EDR
70.0  dBuV/m
! limit: =
60
] 1
R Ve e Y ” W“’r";*
MWWW“WWWW w%wmmwmmwwwwm\wmw
30 R
L T U , ...................................................................................
T emm e e oo e e et e e e YAy S n g e 4 n i n s
0o :
18000.000 20000 F5000,0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No. | mHZ) | (@Buvim)| (dB) | (@BuVim) |(dBuvim) | (@B) | P | em | wegy | Reme
1 24909.644| 31.40 18.77 50.17 74.00 |-23.83| peak
2 24909.644 | 20.63 18.77 39.40 54.00 |-14.60| AVG
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Figure 65: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, GFSK Modulation

maﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH #1228 Polarization: Hornzontal

Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/03/16

Temp.( CM¥Hum.(%) 25 C/35% Time: 12:19:34

EUT: Bluetooth Speaker Engineer Signature: PEI

Mode: TX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Mote:  BDR
1000 dBuVSm
it :
an Tl 2:
B0
T
=]
50
0 1
WMMWWWWWWW
{1 e e e e e e e e e e e e e e e
20
10
0o
2310000 23900 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) s=cter (em) | {geg.)
1 2324 466 4534 -T.81 3753 T4.00 |-3647| peak
2 2324 466 33.01 -7.81 25.20 4.00 |-28.80| AVG
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A TUVRheinland®

Figure 66: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job Ne.: PYH #1229 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/16
Temp.( CM¥Hum.(%) 25 C/35% Time: 12:28:31
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Maodel: SP-1056
Manufacturer: Accesspro
Mote:  BDR
1000 dBuVSm
it :
an Tl 2:
B0
T
=]
50
" Mwmwmmwwwm
0
20
10
0o
2310000 23900 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) s=cter (em) | {geg.)
1 2310.394( 44584 -T.81 3r.03 T4.00 |-36.97| peak
2 2310.394( 3284 -7.81 25.03 400 |-28.97| AVG
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Figure 67: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, GFSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306
Job Ne.: PYH #1234 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/16
Temp.( CM¥Hum.(%) 25 C/35% Time: 13:25:28
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Mote:  BDR
1000 dBuVSm
Timit1
an Tl
B0
T
=]
1] e e e e e e e e e e e e e = = A e e = 8 = e e e
. MMMMMWMMWWMWW
h
a0 e e e e e e e e e e e e e = = A e e = 8 = e e e
20
10
0o
2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 24533.500( 52.23 -1.37 44 86 7400 |-29.14| peak
2 2433.500( 41.57 -1.37 3420 4.00 |-19.80| AVG
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A TUVRheinland®

Figure 68: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, GFSK Modulation

an

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Indusiry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Model:  SP-1056
Manufacturer: Accesspro

Job Ne.: PYH#1235

Standard: FCC Part 15 Band Edge (2.4G)
Testitem: Radiation Test

Temp.{ CW¥Hum.(%) 25 C/55%

EUT: Bluetooth Speaker

Mode: Tx 2480MHz

Polarization:

Power Source:

Date: 2013/03/16

Time: 13:34:46

Engineer Signature: PEI
Distance:

3m

Horizental
DC 3.7V

Mote:  BDR
1000 dBuVSm
it :
an Tl 2:
B0
T
=]
50
4
:“'Mwm Ao B A e ————— LS LU T A TUE R
a0 e emm e e e e e e e e e e e e e e e A e
20
10
0o
2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 24533.500( 4687 -1.37 39.50 7400 |-34.50| peak
2 2433.500( 3827 -1.37 30.90 400 |-23.10| AVG
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Figure 69: Test figure of Radiated emissions in restricted bands, Mode
A.1, Horizontal, 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg, A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.: PYH #1238 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/16
Temp.( CM¥Hum.(%) 25 C/35% Time: 14:08:54
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2402MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Mote: EDR

1000 dBuVSm

it :

an Tl 2:

B0

T

=]

50

4 1

i e

| N |

20

10

0o

2310000 23900 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |

Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 2319.238( 4496 -T.81 irAis 7400 |-36.85 peak
2 2319235 3268 -7.81 24 87 400 [-29.13 AVG
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Figure 70: Test figure of Radiated emissions in restricted bands, Mode
A.1, Vertical, 8DP SK Modulation

maﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job Ne.o PYH #1240 Polarization: Hornzontal

Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/03/16

Temp.( CM¥Hum.(%) 25 C/35% Time: 14:17:28

EUT: Bluetooth Speaker Engineer Signature: PEI

Mode: TX 2402MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Mote: EDR
1000 dBuVSm
it :
an Tl 2:
B0
T
=]
50
4
bbbyt e At b o et i s B
a0 oy apupu U N
20
10
0o
2310000 23900 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 2384.055( 44485 -7.56 3739 7400 |-36.61| peak
2 2384.055( 3274 -7.56 2518 4.00 |-28.82] AVG
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Figure 71: Test figure of Radiated emissions in restricted bands, Mode
A.3, Horizontal, 8DPSK Modulation

maﬁ ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job No.: PYH #1245 Polarization: Hornzontal

Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V

Testitem: Radiation Test Date: 2013/03/16

Temp.( CM¥Hum.(%) 25 C/35% Time: 15:08:58

EUT: Bluetooth Speaker Engineer Signature: PEI

Mode: TX 2480MHz Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Mote: EDR
1000 dBuVSm
it :
an Tl 2:
B0
T
=]
50
" WWWWMWMMMM
a0 e e e e e e e e e e e e e = = A e e = 8 = e e e
0
10
0o
2483500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |
Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) s=cter (em) | {geg.)
1 24533.500( 4514 -1.37 Krgvi) 7400 |-36.23| peak
2 2433.500( 3587 -1.37 28.50 4.00 |-25.50| AVG
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Figure 72: Test figure of Radiated emissions in restricted bands, Mode
A.3, Vertical, 8DPSK Modulation

B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel-+B6-0755-26503230
Science & Industry Park,Manshan Shenzhen P .R.China Fax:+86-0753-26503306

Job No.: PYH #1246 Polarization: Vertical
Standard: FCC Part 15 Band Edge (2.4G) Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/16
Temp.( CM¥Hum.(%) 25 C/35% Time: 15:16:57
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: TX 2480MHz Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Mote: EDR

1000 dBuVSm

it :

an Tl 2:

B0

T

=]

50

. WWWWWWWW

a0 e e e e e e e e e e e e e = = A e e = 8 = e e e

20

10

0o

2463500 25000 MHz
Freq. Reading Factor Result Limit  [Margin o Height | Degree |

Ne. (MHz) {dBuVim) (dB) (dBuV/m) | (dBu\im) | (dB) RIS | fom) | fdp.)
1 24533.500( 49.74 -1.37 4237 7400 |-31.83| peak
2 2433.500( 37497 -1.37 30.60 400 |-23.40| AVG
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Figure 73: Test figure of Conducted emissions, Mode C, line live

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EOT: Bluetooth Speaker M/N:SP-1056
Manufacturer: Accesspro

Operating Condition: Charging

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: L 120V/60Hz

Comment :

Start of Test: 3/18/2013 / 8:39:12AM

SCAN TABLE: "V 150K-30MHz fin"”

Short Descriptiocn: _SUB_STD VTERM2 1.70

Start Stop Step Detector Meas. IF Transducer

Frequency Freguency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average

Level [dBuV]

‘ b
f’“W" v MMW‘* . RARNGT,

1
150k 300k 400k SDOk BDOk 1M

Frequency [Hz]

PEI-0318-v08_fin
PEI-0318-v08_fin2
PEI-0318-V08_pre
PEI-0318-V08_pre2
FCC 15B V QP Voltage QP
FCC 15B V AV Voltage AV

MEASUREMENT RESULT: "PEI-0318-V08 fin"
3/18/2013 8:41AM

Frequency Level Transd Limit Margin Detector Line PE
MHz dBuv dB  dBuv dB
G.167071 46.90 11.2 65 18.2 @gP Ll GND
2.798355 38.40 11.4 56 17.6 QP Ll GND
18.564473 33.10 11.5 60 26.9 QP Ll GND

MEASUREMENT RESULT: "PEI-(0318-V08 fin2"

3/18/2013 8:41AM

Frequency Level Transd Limit Margin Detector Line PE
MHz aBuv dB dBpv dB
0.178803 39.50 11.2 55 15.0 AV Ll GND
2.912325 31.20 11.4 46 14.8 AV L1 GND
5.279139 28.40 11.4 50 21.6 AV Ll GND

Page 1/1 3/18/2013 8:41AM PEI-0318-V08
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A TUVRheinland®

ACCURATE TECHNOLOGY CO.,LTD
CONDUCTED EMISSION STANDARD FCC PART 15 B

EUT: Bluetooth Speaker M/N:SP-1056
Manufacturer: Accesspro

Operating Condition: Charging

Test Site: 1#Shielding Room

Operator: PEI

Test Specification: N 120V/60Hz

Comment :

Start of Test: 3/18/2013 / B8:36:31AM

SCAN TABLE: "V 150K-30MHz £in"
Short Description: _SUB_STD_VTERM2 1.70

Figure 74: Test figure of Conducted emissions, Mode C, line neutral

Start Stop Step Detecter Meas. i Transducer

Frequency Frequency Width Time Bandw.

150.0 kHz 30.0 MHz 0.8 % QuasiPeak 1.0 s 9 kHz NSLK8126 2008
Average '

Level [dBuV]

70
80

L e T R T et T I

50 ¢
40
30

Frequency [Hz]

1
L L 1
2M 3M 4M S5M BM  B8M 10M 20M  30M

X ¥ x MES PEI-0318-v07_fin
+ + + MES PEI-0318-V07_fin2
"""" MES PEI-0318-V07_pre
MES PEI-0318-V07 _pre2
LIM FCC 15B V QP
LIM FCC 15B V AV

Voltage QP
Voltage AV

MEASUREMENT RESULT: "PEI-0318-V07_fin"

3/18/2013 8:38AM
Freguency Level Transd Limit Margin Detector Line
MHz dBpv dB dBpvV dB :
0.168410 50.70 11.2 65 14.3 QP N
3.104411 37.20 11.4 56 18.8 QP N
i8.863291 33.00 11.5 60 27.0 QP N

MEASUREMENT RESULT: "PEI-0318-V07_fin2"

3/18/2013 8:382M
Frequency Level Transd
MHz dBuv dB
0.175970 39.80 1l1.2
2.877655 30.30 11.4
18.788139 26.70 11.5

Page 1/1

3/18/2013

8:38AM

Limit Margin Detector Line

dBuv dB

55 14.9 AV
46 15.1 av
50 23.3 AV

=72

PEI-0318-V07

PE

GND

GND

PE

GND
GND
GND
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Figure 75: Test figure of Radiated emissions, Mode C, Below 1GHz,
Horizontal

’ ) & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
ATc F1,Bldg,A Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzher,P.R.China Fax:+86-0755-26503396

Job No.. PYH #1552 Polarization: Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Test item: Radiation Test Date: 2013/03/26
Temp.( C)Hum.(%) 25 C/55% Time: 2:26:19
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: Aux in Distance: 3m
Model:  SP-1056 '
Manufacturer; Accesspro
Note:

70.0  dBuV/m

: o : : ! Tamit1: =

60

50

40

20

10

0.0 : Lo : ; ; ; S N N

30.000 40 50 60 70 80 300 400 500 600 700 1000.0 MH:z

Freq. Reading Factor Result Limit  |Margin Height | Degree

No- | (MHz) | (aBuvim) | (dB) | (aBuvim) |(dBuvim) | (B) | P | em) | weg) | Reme
1 84.3123| 47.54 -13.54 34.00 40.00 -6.00 QP

Page: 1 http:/fwww.atc-lab.com
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Figure 76: Test figure of Radiated emissions, Mode C, Below 1GHz,
Vertical

ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & [ndustry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.: PYH #1553 - Polarization:  Vertical

Standard: FCC Class B 3M Radiated Power Source: DC 3.7V

Test item: Radiation Test Date: 2013/03/26

Temp.( CYHum.(%) 25 C/55% Time: 2:35:22

EUT: Bluetooth Speaker Engineer Signature: PEI

Mode: AUX in Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note:

70.0 dBu¥/m

60

50

40

; § P M“W“"“"

20 M“W

10 — E

R

30.000 40 50 60 70 80 300 400 500 600 Y00 1000.0 MHz
Freg. Reading | Factor Result Limit  [Margin Height | Degree

No- | (MiHz) | (dBuvim) | (@B) | (dBuVim) |(dBuVvim)| (aB) |°®% | em | weg) | Reme
1 82.8162| 4506 | -1389 | 3117 4000 | -8.83| QP

Page: 1 http://www.atc-lab.com
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Figure 77: Test figure of Radiated emissions, Mode C, Above 1GHz,
Horizontal

Y (5] ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
‘ AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1549 Polarization:  Horizontal
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test ) Date: 2013/03/26
Temp.( C)YHum.(%) 25 C/55% Time: 1:54:53
EUT: Bluetooth Speaker Engineer Signature:  PEI
Mode: Aux in Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note:
90.0  dBu¥/m
E limit1: —_—
: : : | Bmit2: o
80 T P e T v
T QN PP e S
U S S A N
50 S AU S
: : : i}
40 froess e T G MW«:;MW“
iR N v : :
30 b S A el i
T SOV SV USROTURURUPUS: S SRR S .
oo H : ;
1000.000 2000 3000 4000 5000 0000 MHz
Freq. Reading Factor Result Limit [Margin Height | Degree
No- | MHz) | (dBuv/m) | (dB) |(dBuvim) |(dBuVim)| (@B) |P=* | cm) | egy | ReEma'k
1 5839.942| 41.74 1.96 43.70 74.00 |-30.30| peak
2 5839.942| 29.86 1.96 31.82 54.00 |-22.18] AVG

Page: 1 http:/iwww. afc-lab.com
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Figure 78: Test figure of Radiated emissions, Mode C, Above 1GHz,
Vertical

; B ACCURATE TECHNOLOGY CO., LTD. Site: 2# Ghamber
AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Joh No.: PYH #1548 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 3.7V
Testitem: Radiation Test Date: 2013/03/26
Temp.{ C)yHum.(%) 25 C/55% Time: 1:45:05
EUT: ° Bluetooth Speaker Engineer Signature: PEI
Mode: Aux in Distance: 3m

Model:  SP-1056
Manufacturer. Accesspro

Note:

90.0 dBuV/m

80
70
60
: : : ; 1
,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,,, SNSRI SRR SRS P 3
) ‘QWWWWWW'VWWWWW’NWM :
20 *AMA‘\AWMWMWW
LT O S R S .
oo : : :
1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading Factor Result Limit |Margin Height | Degree
No. | MHz) |(Buvim) | @B) |(@Buvim) |(cBuvim)| @B) | % | @m | @egy | Remam
5871.608| 41.09 185 | 43.04 | 7400 |-30.96] peak
2 5871608| 28.99 1985 | 3004 | 5400 |23.06| AVG

Page: 1 http:/iwww.atc-lab.com
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Figure 79: Test figure of Radiated emissions, Mode D, Below 1GHz,
Horizontal

ACCURATE TECHNOLOGY CO., LTD. Site: 24 Chamber
F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290
Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396

Job No.. PYH #1556 . Polarization:  Horizontal

Standard: FCC Class B 3M Radiated Power Source: DC 5V

Test item: Radiation Test Date: 2013/03/26

Temp.( CYHum.(%) 25 C/55% Time: 3:07:57

EUT: Bluetooth Speaker Engineer Signature:  PEI

Mode: Charging Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note:

70.0  dBu¥/m

60

50

40

30
20
10
6.0 : : I T
30.000 40 50 60 70 80 300 400 500 G600 700 1000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (Mhz) | (@Buvim) | (@B) | (dBuvim) |(dBuvim) | (@B) | P | em) | (degy | Remark
1 966.0439| 23.75 265 | 2640 | 46.00 |-19.60] QP
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Figure 80: Test figure of Radiated emissions, Mode D, Below 1GHz,
Vertical

" & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
AT c ; F1,B!dg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1557 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2013/03/26
Temp.( C)YHum.(%) 25 C/55% Time: 3:15:32
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: Charging Distance: 3m

Medel:  SP-1056
Manufacturer: Accesspro

Note:

70.0 dBu¥/m

; limit1: —:

i : H s 1 H H i v

30.000 40 50 [;U 70 80 300 400 500 600 700 1000.0 MHz

Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (mtz) | @Buvim) | @B) | @Buvim) |(@Buvim)| (aB) |PET | em) | weg) | Remerk
1 33.0973| 3614 | 1124 | 24.90 | 4000 |-1510] QP
2 798.4749| 3193 | 001 | 3192 | 4600 |-14.08| QP
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A TUVRheinland®

Figure 81: Test figure of Radiated emissions, Mode D, Above 1GHz,
Horizontal

NATC)

ACCURATE TECHNOLOGY CO., LTD.

F1,Bldg,A,Changyuan New Material Port Keyuan Rd,

Science & Industry Park,Nanshan Shenzhen,P.R.China

Site: 2# Chamber

Tel:+86-0755-26503290
Fax:+86-0755-26503396

Job No.:

Test item:

PYH #1538
Standard: FCC Class B 3M Radiated
Radiation Test '
Temp.{ CYHum.(%) 25 C/55%

Polarization:
Power Source:

Date: 2013/03/26
Time: 0:07:26

Horizontal
DC 5v

EUT: Bluetooth Speaker Engineer Signature:  PEI
Mode: Charging Distance: 3m
Model:  SP-1056
Manufacturer: Accesspro
Note:
90.0  dBuV/m
.: limit1: —
: limit2: —
] 1 g S U AUV GON MUt ot Syt TIrIT
2 N U U ............
B T w I e Ny A W”’“*’ et
20 :
L g Gt SO0 G O U
0.0 ; ; : ;
1000.000 2000 3000 4000 5000 6000.0 MHz
Freq. Reading Factor Result Limit  |Margin Height | Degree
No- | (MHz) | (@Buvim)| (@B) |(dBuvim) |(dBuvim)| (dB) |°% | @m | wegy | Romak
1 6000.000| 41.16 2.30 43.46 74.00 |-30.54} peak
2 6000.000| 30.25 2.30 32.55 54.00 |-21.45| AVG
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Figure 82: Test figure of Radiated emissions, Mode D, Above 1GHz,
Vertical

' _ & ACCURATE TECHNOLOGY CO., LTD. Site: 2# Chamber
! AT c F1,Bldg,A,Changyuan New Material Port Keyuan Rd, Tel:+86-0755-26503290

Science & Industry Park,Nanshan Shenzhen,P.R.China Fax:+86-0755-26503396
Job No.: PYH #1539 Polarization:  Vertical
Standard: FCC Class B 3M Radiated Power Source: DC 5V
Test item: Radiation Test Date: 2013/03/26
Temp.{ CYHum.(%) 25 C/55% Time: 0:16:22
EUT: Bluetooth Speaker Engineer Signature: PEI
Mode: Charging Distance: 3m

Model:  SP-1056
Manufacturer: Accesspro

Note:

30.0 dBu¥/m

1:
2:
80 i
70
1] :
40 ;
30 ¥ ;
S SO SO N S S S
0.0 . : : :
1000.000 2000 3000 4000 5000 GORC.0 MHz
Freq. Reading Factor Result Limit  |Margin| Height | Degree [ o
No- | (MHz) | (aBuvim)| (dB) | (@Buvim) |aBuvim)| (cB) | P | cm | @eg) | Reme
7 5067.641| 4052 | 219 | 4271 | 7400 |-31.28 peak '
2 5967.641| 25.71 219 | 3180 | 5400 |-22.10] AVG
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